CONSTRUCTION MANUAL

MODEL 324
SIGNAL GENERATOR

.

-—-4 ﬂ-

" 1. u..s....
LS P_’

P

Fee,

-

AL ccrmonic iNsTRUMENT co., ..




: GENERAL INSTRUCTIONS
Care taken In the construction of this Instrument will reward the constructor with many years of satisfactory service and

greater confidence in his Instrument. We urge you to not rush the construction, but to take all the time necessary for
proper assembly and wiring. .

Furthermore, we urge strongly that you follow the wire and parts layout shown in the pictorial diagrams as closely as pos-. -

sible. This Is essential, because the position of wires and parts is quite critical in this instrument; changes may seriously

affect the characteristics of the circuit.

UNPACKING THE KIT: Unpack the kit carefully and check each part against the parts list including those parts that are L.

mounted to the chassis. If you have trouble identifying any parts, refer to the pictorial diagrams or the colorcode chart. % 3
L
You may find that the value of a component will vary within the allowable circult tolerance. As an example, a 470K |
ohm resistor may have substituted for 1t a 510K ohm resistor If the circult Is such as to allow this substitution. In general,
resistors and controls have a tolerance of +20% unless otherwlise specified. Therefore o 100K resistor mcy measure any= "

where between 80K and 120K ohms. Tolerances on capacitors are even greater, unless specified.

~50% are usual for electrolytic capacitors.

Limits of +100% and

.

CONSTRUCTION HINTS: USE THE BEST GRADE OF ROSIN CORE SOLDER ONLY, preferably one containing the new
activated fluxes such as Kester "Resin-Five", Ersin "Multicore" or similar types. UNDER NO CIRCUMSTANCES USE .
ACID CORE SOLDER ORACID FLUXsince acld flux cam cause serious corrosion. Before soldering make certainof a good B
mechanical connection. Use a clean, freshly tinned soldering iron, no smaller than 100 watts, and place the solder on the £
foint (not on the iron)so that the solder is melted by the heat from the joint itself. Do not remove the soldering iron until ©+ %
the solder flows and check to see that the resulting [oint Is smooth and shiny when the solder has cooled. There are two &
extremes to be avolded; too Iittle heat and teo much heat. If too little heat Is applied, the joint will appear pitted ond &

grey, indicating a rosin joint which Is unsatisfactory. On the other hand, If too much heat is applied to a [oint, the parfs *
connected to it may either change value, lose thelr protective coating, or break down. 4
part, hold the lead between the part and the [oint being soldered with the tip of a pair of longnose pliers. The pliers will &
conduct the heat away and prevent the component from being unduly overheated.

solder a [oint, be sure to use new solder.

It should alsobe noted that the leads on transformers, ¢
thé proper iengith when wiring.

-~ —\ouds thould be Trimmed

DESCRIPTION

cap. ,paper, .01 mf-400V
cap., elec., 2X20mf-150V
cap., disc., 1000 mmf
cap., cer., S5mmf

cap., cer., 47 mmf

cap., paper, .1mf-400V
cap., paper, .05mf-400V
cap., paper, .02mf-400V
cap., tuning

rect., 50ma

bulb, #47

amphenol, male

binding post, 5 way

choke a.f. resonant

coil "A"

coil "B"

(ool €

coll "D"

coll "E"

coll "F" (straight bare wire
amphenol, female

+*
If you are soldering close to a@ ¢
ib
If for any reason It is necessary fo/re~ ;
» 4
Itors, and reslstors are veryoften longer than necessary. These
PARTS LIST -
B fion-end
T
Wit ¥m N
AM'T, STOCKf SYM. DESCRIPTION AMIT, o4
"
3 10041 RI1 res., 2.2KQ, 1/2W, 20% h
1 10002 R2,3  res., 47Q, 1/2W, 20% - .
2 10005 R4,5 res., 470Q, 1/2W, 20% Qooe £4
1 16013 Ré pot., 200Q, (RF FINE) T
1 10040 R7 res., 68Q, 1/2W, 20% W
2 10018 R8,9 res., 22KQ, 1/2W, 20% 2' "N
1 10028 RI10  res., 470KQ, 1/2W, 20% 5 Xa
1 10419 RI1 res., 270KQ, 1/2W, 10% 1 1vd
1 10424 RI12 res., 22KQ, 1/2W, 10% ok
T (0432 R13 res., 1KQ, 1/2W, 10% e 7l |
1 10410 R4 res., 100KQ, 1/2W, 10% IR
1 16002 R15 pot., 250KQ (AF MOD/OUTPUT) 1° = 4
2 10012 RI6 res., 4.7KQ, 1/2W, 20% 1 o
1 60032 SI switch, BAND SEL., 6 pos. 1 ST
1 60033 S2 switch, SIGNAL SEL., 3 pos. gy ST {
1. 60034 S3 switch, RF COARSE, 3 pos. 2
130018 N transformer, power & A _‘.‘
1 54011 1Bl term. post, 1post dual lug, vertical 1 * ¢
1 54003 TB2 term. post, 2 post >
1 54002 TB3 term. post, 1post right w/gnd. 1. |
1 90013 VI 12AU7 tube 1

v gl



> P

STOCKF SYM.

90022
97707
97025
57000
80039
89543
81059
81060
88021
87000
46005
46000
89534
53006
53003
51502
58000
58405
58500
58501

58301

V2
X1
XV1,2

DESCRIPTION

12AV7 tube

pilot lite assembly

tube socket, 9 pin miniature
line cord

panel

dial plate w/bushing

chassis

subchassis

cabinet

handle

rubber foot

grommet, 3/8"

plastic window

knob, round bar

knob, small tuning (scalloped rim)
crocodile clip

hook=up wire pc.
cable, 50Q 4 fr.
bare wire, #14 pe.
bare wire, 22 = Bo:
heavy tubing pc.

:

A b L) b ot P ot st et e’ | I e i

42008
43004
40008
41016
40007
41010
41000
40000
43000
42002
85001

66008
66258

DESCRIPTION

spaghett
screw, 10=24 X 3/8

screw, self-tapping, #6 P. K,

nut, hex, 3/8"
washer, lock, 3/8"
washer, flat, 3/8"
ground lug, 3/8"
washer, fibre shoulder, #8
washer, fibre flat, #8
washer, lock, #8
lug, 78

nut, hex, 8

screw, 4=40 X 1/4
nut, hex, 4=40
screw, 6-32 X 1/8
screw, 6-32 X 1/4
nut, hex, #6

ground lug, #6
washer, lock, #6
bushing, 1/4 1.D,
instruction book

construction book

v 5

—- o RN WAERW N =NWOU —ON -

NOTE: When ordering replacement parts, please include all of the following information: 1) stock number and description
given in parts list; 2) quentity; 3) model number of instrument; 4) serial number of instrument (on panel). This infor-
mation will expedite the processing of your order and insure your receiving the correct replacement parts.



CONSTRUCTION PROCEDURE

CONSTRUCTION PROCEDURE: The step-by-step mounting and wiring procedure given below allows you to complete
mounting and wiring In a systematic manner. When you have completed a mounting or wiring instruction, check it of

the space provided. The method and location of mounting or the proper way to run a particular lead is shown In the
companylng drawings. To keep the drawings uncrowded, unnecessary repetition of mounting or wiring details may
omltted.

NOTE; In some cases, more than one connection is made to the same terminal. This condition is designated in the wi
Instructions by the abbreviation (C), meaning that the connection should not be soldered until other leads have been ¢
nected. Where only one lead is connected to a terminal, or where the last of several leads is connected, the abbrevia
(S) will be given. (S) means that the {oint should be soldered.

()

()
()
()

%)

()

ol

— ___‘@_
e ]

Fig. 1

Fig. 1. Mount the plexiglass window to the panel with the bushing, 1-3/8 flat washer, and 1-3/8 hex nut. Note th
the hole in-the window used for mounting is counterbored to accept the bushing and that the panel lamp hole in #!
window Is at the lower right in the rear view. Note also that there is a scribed hairline on the back surface of #|
window which passes through the centerof the mounting hole. Before tightening the nut, line up the window so ti
both indicating points A & B on the panel lie directly over the hairline.

Fig. 1. Mount the RF FINE potentiometer R6 (200Q) to the panel, using 2-3/8 hex nuts, 1=3/8 ground lug
1-3/8 lock washer, and 1=3/8 panel washer,

Fig. 2. Mount the power transformer T1 to the chassls. Along with it mount the 2X20 electrolytic capacitorC3 a
the 1 post right w/gnd terminal strip TB3. Use 2 #6-32 X 1/4 screws, 2 #6 lock washers, and 2 #6 hex nuf

Fig. 2. Mount the selenium rectifier CR1, positioning It with the positive terminal as shown. Use 1 #6 lock washe
and 1 #6 hex nut.

Fig. 2. Mount the 9=pin miniature socket XV1 , positioning it with the blank (no pin) sector s thown. Along w

it mount terminal strip TB1 (double lug - not grounded). Use 2 ¥4-40 X 1/4 screws, 2 #4=40 hex nuts, 1 lock wash
and 1 ground lug.

Fig. 2. Mount a.f. resonating choke L1 to the chassis, first passing.the 2 black leads through hole "X". Alo
with it mount the 2 post terminal strip TB2. Use 2 #6-32 X 1/4 screws, 2 #6-32 hex nuts, 1 6 lock wdsher, and
ground lug. : -



The following five steps accomplish the mounting of the chassisto the panel.
{ ) Fig. 2. Mount the male amphenol connector J1 (RF OUT) to panel and chassis using the hardware shown.

( ) Fig. 2. Mount the 250KQ AF/MOD OUT potentiometer R15 to panel and chassis, using 2 = 3/8 hex nuts, 1 =~ 3/8
lock washer, 1 ground lug, and 1 panel washer. The inside hex nut should be used as a back-up nut so that the po~
tentiometer bushing does not extend past the outside nut.

( ) Fig. 2. Mount the RF COARSEswitch S3 to panel and chassis using the same hardware as above including the ground
lug. Note the positioning of S3in the drawing and observe it in the mounting. Do not tighten outside hex nut final-
ly as yet.

( ) Fig. 2. Mount the SIGNAL SEL. switch 52 to panel and chassis using the same hardware as above but no ground lug.
Note the position of 52 in the drawing and observe it in the mounting. Here also do not tighten the outside hex nut

| -

( ) Fig. 2. Place the panel and chassis on its side. Use a pair of pliers to turn the shafts of both the SIGNAL SEL.
" switch 52 and the RF COARSE switch 53 to the furthest counter-clockwise position. Next orient switch 52so0 that the
‘ ' flat on the shaft faces away from the POWER OFF position and tighten the panel nut finally. Now orient switch S3
. so that the flat on the shaft faces away from the LO position and then tighten the $3 panel nut finally. The assembly

of panel to chassis Is now completed.
() Fig. 2. Mount the AF IN/OUT binding posts J2 and J3 on the panel. Note that J2 is insulated from the panel and
that J3 is not insulated. Use 1 #8 fibre shoulder washer (for insulation), 1 #8 fibre flat washer, 1 #8 lock washer,
1 #8 lug, and 2 #8 hex nuts to mount J2 and the same hardware less the fibre flat washer and the lug to mount J3.
( ) Fig. 2. Install the 3/8" rubber grommet in the hole provided in the rear chassis apron. Squeeze the grommet into
‘ oval shape to start it in the hole and then work it in completely with a small screwdriver.



sav

( ) Flg. 3. Mount the tuning capacitor C12 to the sub-assembly bracket using 3 #6=32 X 1/8 screws. To protect
during this operation, turn the shaft fully counter-clockwise so that the rotor and stator are fully meshed.

( ) Fig. 3. Mount the 9=pin min. socket XV2on the sub~assembly bracket using2 £4-40 X 1/4 screws, 2 f4=40 hex r
and 2 ground lugs. Orlent the socket with the blank (no pin) sector as shown In the drawing.

( ) Fig. 4. Connect a 22KQ resistor, R8 from XV2=2 (C) to XV2=8 (C).

( ) Fig. 4. Connect a short length of bare wire from XV2-8 (S) to ground lug A (C).

( ) Fig. 4. Connect a 1000 mmf capacitor C5 from XV2-1 (C) to ground lug A (S).
( ) Fig. 4. Connect the 5 mmf capacitor Cé from XV2=2 (S) to XV2=6 (C).
( ) Fig. 4. Connect a short length of bare wire from XV2=6 (S) to C12A (C).

( ) Fig. 4. Connect a short length of bare wire from XV2=4 (S), thru XV2=5 (S) to ground lug B (C).
¥

( ) Fig. 4. Connect the other 22K resistor R? from ground lug B (S) to XV2-7 (C).

( ) Fig. 4. Connect the 47 mmf capacitor C7 from XV2=7 (5) to C12B (C).

PREWIRING OF BAND SELECTOR SWITCH S1

Prewire band switch S1 as shown in Fig. 5 (rear view). As S1 is the only two-wafer switch in the kit, it cannot be
taken, The wafer nearest the knob end isdesignated as section A and the other wafer as section B. Colls L2 toL6é a
length of bus bar which at the high frequencies of band F acts os inductance L7 are wired between corresponding teri
on the two wafers as shown.

In order to do this job properly, examine any one of the colls and note that there are three terminals, numbered 1,2
on the Insert drawing of Fig. 5. Terminal 1 (nearest the tuning slug) is one end of the coll, terminal 3 Is the other
the coil, and terminal 2 Is the tap on the coil. The wafers of S1 are spaced the same distance as coil terminals 1
so that each coil can be conveniently connected between corresponding terminals on each wafer. Please observe f
lowing precautions when wiring in the coils, os otherwise one or more coils may be irreparably demaged: 1) Tal
that your soldering iron does not accidentally come in contact with any coil; 2) Do not overheat any coil terminal
quickly with a hot iron using a minimum amount of solder); 3) Do not attempt to move any coil terminal as it ma
in breaking the connection to the coil. '



Each of the wound colls can be readily Indentified by the stock number which is referred to In the step-by-step wiring in-
structions that follow.

()

)

)

()

&)

()

()
&)

G

Fig. 5. Place coil L2 (stock? 36003) on switch S1 so that L2f1 rests on S1B#1 and L2#3 rests on S1Af1. Solder L2#1
to S1B#1 and L23 to S1Af1,

Fig. 5. Similarly position coil L3 (stock? 36004) on the S1B#2 and S1A#2 terminals of S1. Solder L3f1 to S1B#2 and
L3f3 10 S1AF2,

Fig. 5. Similarly position coll L4 (stock? 36005) on the S18#3 and S1A#3 terminals of S1. Solder L4#1 to S1B#3 and
L4#3 1o S1A3,

Fig. 5. Similarly position coll L5 (stock? 36006) on the S18#4 and S1A?4 terminals of S1. Solder L5#1 to S1B#4 and
L5%3 to STA#4,

Fig. 5. Similarly position coll L& (stock? 36007) on the S1B#5 and SIA#5 terminals of S1. Solder L&#1 to S1B#5 and
L6%2 to S1AT5,

Fig. 5. Connect S1Bf6 and S1A?6 with a straight piece of heavy bus bar, soldering at both terminals. Trim off any
excess. At the high frequency range of band F, this piece of wire acts as an inductance and Is thereforedesigna ted
as L7,

Fig. 5. Connect and solder a short length of bare wire from S1B#9 to S1Af9,

Fig. 5. Connect and solder one endof alength of bare wire to the mid=polnt of the bus bar designated as L7. In turn
connect this wire to L&#2 (5), L5%2 (5), L4#2 (5), L3F2 (S), and L2F2 (C).

Fig. 5. Connect one lead of the 4.7KQ resistor R16 to L2¢2 (S).




P

()

()

()
()
()
(4

()

()
()

CHASSIS WIRING

Fig. 6. Connect a length of hook=up wire from amphenol connector J1 (S) to switch terminal $3=1 (S). (To
to the Inner conductor terminal of amphenol connector J1, pass the wire through the connector and solder to the
ring In the center of the plastic disc, using @ minimum of solder. Trim off any excess lead protruding from the
connection.)

Fig. 6. Connect a 47Q resistorR3 from $3-2 (C) to ground lug C (C). (Ground lug C is the ground lug mounte
53.)

Fig. 6. Connect a 470Q resistor R5 from S3=2 (S) to 533 (C).
Fig. 6. Connect a 47Q resistor R2 from $3-3 (C) to ground lug C (S).
Fig. 6. Connect a 470Q resistor R4 from S3-3 (S) to 53-4 (C).

Fig. 6. Connect o 1000 mmf copacitor C4 to S3=4 (S). The other lead Is passed thru hole "Y". Use spaghe
both leads.

Fig. 6. Connect one yellow lead of power transformer T1 to XV1-5 (C).
’

Fig. 6. Connect the other yellow lead of power transformer T1 to TB3=1 (C).

Fig. 6. Connect one red lead of power transformer T1 to TB3-1 (C).

250K 7

Q[ LO2ME g Lo fY
@




) Fig. 6. Connect a .01 mf capacitor C2 from TB3~1 (S) to TB3=2 (C).
) Fig. 6. Connect the other red lead of power transformer T1 to the negative terminal of the selenium rectifier CR=2 (S).
) Fig. 6. Connect one black lead of power transformer T1 to TB3=2 (C).

) Fig. 6. Connect the other black lead of power transformer T1 to switch terminal 52=4 (C).

-——

) Fig. 6.

Connect one red lead of the dual 20 mfd capacitor C3 to the positive terminal of the selenium rectifier

ER1=1 (€}

) Fig. 6. Connect the 2.2KQ resistor R1 from CR1=1(S) to TB1=1B (C). Note that terminal strip TB1 has one insulated
double lug. For reference purposes, the end of the double lug nearest selenium rectifier CR1 Is designated as TB1~1B
and the opposite end Is designated as TB1=1A. The metal foot by which TB1 is mounted Is designated as TB1-2.

) Fig. 6. Connect the other red lead of capacitor C3 to TB1=1B (C).

) Flg. 6. Connect the black lead of capacitor C3 to TB1=2 (C). Lug TB1-2 is the metal foot by which TB1 terminal
is mounted.

) Fig. 6. Connect one end of a 6 in. plece of hook-up wire to XV1=3 (S). Pass the other end thru chassis hole "U".

) Fig. 6. Connect one end of a 6 in. piece of hook=-up wire to XV1~=5 (C). Pass the other end thru chassis hole "U".

) Fig.
) Fig.
) Flg.
) Flg.
) Fig.
) Fig.
) Fig.
) Fig.
) Fig.
) Flg.
) Fig.
) Fig.
) Fig.
) Fig.
) Fig.
) Fig.

} Flg.

) Fig.

é.

6.

Connect a short piece of bare wire from XV1-5 (S) to XY1-4 (C).

Connect one end of o 6 In. piece of hook-up wire to XV1-4 (S). Pass the other end thru chassis hole "Z",
Connect the 100KQ resistor R14 from XV1-7 (C) to ground lug D (C).

Connect the .01 mf capacitor C13 from XV1=7 (S) to 52=1 (S). Use spaghetti on both leads.

Connect the 1KQ resistor R13 from XV1-8 () to XV1-9 (C).

Connect a short length of bare wire from XV1=9 (S) to TB1=2 (S) (ground).

Connect a length of hook-up wire from XV1=6 (C) to 52-9 (S).

Connect the 22KQ resistor R12 from XV1-4 (S) to TB1-1B (S). ¥
Connect a .01 mf capacitor C1 from 52-4 (S) to ground lug D (C). Use spaghetti.

Connect the 270KQ resistor R11 from ground lug D (S) to XV1-=2 (C).

Connect a .1 mf capacitor C8 from XV1-2 (C) to 52=7 (S). Use spaghetti.

Connect the 470KQ resistor R10 from XV1=2 (S) to TB1=1A (C).

Connect a short length of bare wire from XV1-1 (S) to TB1-1A (S).

Connect one of the black leads of a.f. resonant choke L1 (emerging from chassis hole "X") to TB2=1 (C).
Connect other black lead of choke L1 to TB2=2 (C).

Connect the.05 mf capacitor C10 from TB2=1 (C) to ground lug E (C).

Connect a length of hook=up wire from TB2=1 (S) to 52=8 (S).

Connect the ,02 mf capacitor C11 from TB2=2 (C) to ground lug E (C).

Connect a length of hook-up wire from TB2=2 (S) to 52=2 (S).



[ ) Fig. 6. Connect one end of o 3 in. length of hook~up wire to ground lug E (S) and Pass the other end thry chassis
hole "Z",

-Flgib. Connsct g length of hook=up wire from 52-10 (S) to potentiometer R15-1 (S),
) Fig. 6. Connect a length of hook-y

P wire from 52-¢ (S) to R15=2 (C).
) Fig. 6. Connect the .1 mf éapac!fc

r C9 from R15=2 (S) to binding post J2 (5). Use spaghetti .
- Solder the ground lug mounted behind Potentiometer R15 to terminal #3 of R15.

) Fig. 6. Pass the stripped end of the |ine cord thro
knot it 6 In. from the stripped ends,

S1 M R16 J R7
A R

f N T F"
7l Vliam NI M P
-.’1}3.‘ [ e

Aok
@“E’“‘?’"I
‘-'-5’ 'f.‘.\ﬁj‘\ 7 = L)
*4}:-&__ Qo’
@
RG' Fig. 7 0128

ig. 7. Mount the scale dial on the outer

shaft of the tuning capacitor.,
sition when the unit Is calibrated, )

(The dial will be adjusted to the faroper
Prewired sub-chassis to the main chassis using2 #6-32 X 1/4 screws, 2 #6 hex nuts, and 2 #4 |ock~

Ig. 7. Connect the 68Q resistor R7 from XV2-3 (S) to RF FINE Pot. R6=1 (S). Use spaghetti.

ig. 7, Connect the other end of the 1000 mmf capacitor C4 emerging from hole "y to R6=2 (S). Use spaghetti,

g. 7. Solder the ground lug mounted behind Pofentiometer RS to R4=3 (S).

g. 7. Mount the Prewired Band Sel switch S1 to the panel.



() Fig. 7. Connect the lead coming from XV1=5 and emerging from hole "U" to XV2=9 (S).
( ) Fig. 7. Connect the lead coming from XV1-3 and emerging from hole "U" to XV2=1 (C).
(1) Fig. 7. Connect the free lead of the 4.7KQ resistor R14 coming off L22 to XV2-1 (5).
() Fig. 7. Connect a straight length of heavy bus bar from ST=RA (5) to C12A (5).

( ) Fig. 7. Connecta straight length of heavy bus bar from S1-RB () to C12B (S).

() Fig. 7. Insert the #47 pilot lamp 11 in the holder XI1 and slip the 5/8" |ength of tubing over the bulb, Compress the
holder and insert the bulb in the sub-chassis hole so that the exposed bulb tip enters the hole in the plexiglass.

( ) Fig. 7. Connect the lead coming from XV1-4 and emerging from hole "Z" to XI11-2 (S).

() Fig. 7. Connect the lead coming from ground lug E and emerging from hole "Z" to XI1-1 (5).

PREPARATION OF RF QUTPUT CABLE

() Figs. 8& 9  Connect the female co=axial connector to one end of the length of co-axial cable provided as follows:
Strip the cable end exactly as shown in Fig. 8. Disassemble the connector.. As shown in Fig. 9, slip the stripped
cable end Info the larger diameter end of the spring and then solder the small diometer end of the spring to the very
edge of the metal braid. Slip the connector ring over the cable end past the spring, unthreaded end first. Pass the
cable end thru the tapered end of the connector (threading the Inner conductor thru the eyelet In the bakelite disc)
until passage In stopped by the larger spring diameter. Tighten the set screw In the connector body so that the cable
and spring will be secured mechanically. Solder the inner conductor of the cable fo the eyelet in the bakelite disc
and trim off excess lead. A section of the internally threaded part of the connector ring should extend past the con-
nector body to enable coupling to the male connector on the panel. Complete the opposite endof the cable as follows:
Strlp away 3 1/2" of outer insulation and 3" of the outer braid. Cut off 4™ of stranded wire and strip off 1/2" of In-
sulation from one end. Wrap the stripped end around the exposed cable braid and solder, beling careful not to over-
heat the cable. Finally connect and solder a crocodile clip to the opposite end of this lead and to the Inner conductor

of the co-axlal cable.

Ly 3 >
Fig. 8 Fig. 9

FINAL STEPS
You have now completed the assembly and wiring of your instrument. When you have completed the following steps, your
instrument will ready for use.

1) Make a careful examination of the unit to determine whether all joints are soldered properly. Check for loose lumps
of solder and straighten out the wiring and components so that there are no accidental shorts.

2) The flowing of rosin between switch contacts causes leckage. If examination reveals the presence of rosin, remove it
by briskly cleaning the area between the contacts with a stiff brush saturated with carbon tetrachloride. Be very careful
not fo spring the contacts when cleaning switches.

3) Insert the 12AU7 tube V1 Into tube socket XV1 on the chassls.

4) Insert the 12AV7 tube V2 into tube socket XV2 on the sub-assembly bracket.

5) Mount the tuning knob (scalloped rim) on the shaft of the tuning capacitor and tighten the set screw.

6) Turn the shafts of the RF FINE and AF MOD/OUTPUT controls maximum counter-clockwise. Mount a knob on each
shaft and tighten the set screw with the knob pointing at zero (0) on the dial in both cases.



Fig. 11

. /

7) Place knobs on the RF COARSE, BAND SEL, » and SIGNAL SEL. switches. In each case, tighten the set screw against |
the flaton each switch shaft. Ifthe assembly instructions given previously were followed correctly, each knob should then
Point at the furthest counter—clockwise position on each dial.

B) Before connecting the instrument to the qmc line, connect an ohmmeter from B plus (positive terminal CR1) to ground
(chassis), The resistance should not be less than 200,000 ohms. (NOTE: wait until the ohmmeter reading reaches the final
value.). If the resistance is under 200, 000 ohms, do not connect to the a=c line before you have checked the rectifier

circult and remedied the trouble,

9). Position themlnmmi;nlibm“hﬂnm;mem as described in the Instruction Book .

10) Insert the rubber feet in the openings provided in the bottom of the cabinet as shown. Themethod is to work the rounded
portion of each foot into the interior of the cabinet from the outside, using a small screwdriver. The flat portion should be
the actual resting or contact surface. See insert drawing of Fig.10 ,

11) Mount the handle on the cabinet with two #10-24 screws as shown in Fig, 11 ,

12) Run the a=c |ine cord through the rear cabinet opening and Insert the completed unit in the cabinet, Align the hole in
the cabinet rear and the hole in the rear chassis apron and insert 1 #6 P K. screw. Then align the 8 Panel holes with the
corresponding holes in the cabinet flange and insert 8 #4 P.K. screws. Tighten all screws. See Eigalil’,

NOTE

If the instrument fails to Operate properly, recheck the wirlng for errors or reversed connections, test for continuity, and
check individual components for breakdown. Check all dc and ac operating voltages, keeping in mind that all voltages
may vary from the values shown by as much as 15% due to component tolerance, line voltage variations ¢ and type of mea~
suring instrument used (schematic voltages were measured with VTVM).
SERVICE

If you are st] having difficulty, write to our service department listing all possible indications that might be helpful, If
desired, you may return the instrument to our factory where it will be placed in operating condition for $5.00 plus the cost
of parts replaced due o their being damaged in the course of construction. This service policy applies only to completed
instruments constructed in accordance with the instructions as stated in the manual,  Instruments that are not completed or
instruments that are modified will not be accepted for repair, Instruments that show evidence of acid core solder or paste
fiuxes will be returned not repaired. NOTE: Before returning this unit, be sure ql| parts are securely mounted. Attach
a tag to the Instrument, giving your home address and the trouble with the unit., Pack very carefully in a rugged con-
tainer, using sufficient Packing material (cotton, shredded newspaper, or excelsior), to make the unit completely immova-
ble within the container. The original shipping carton s satisfactory, providing the original inserts are used or sufficient
packing material s inserted to keep the instrument immovable, Ship by prepaid Railway Express, if possible, to the Elec ~
tronic Instrument Co. + Inc. 33-00 Northern Bivd.,  Long Island City 1, New Yok Return shipment will be made by express collect.
Note that a carrfer connot be held liable for damages in transit if packing, IN HIS OPINION, is insufficient,



HIJLLINM ADNYHITOL

aNGD3IS  isuId
SIYNDEd LNYIIJINDIS

QRLV 1SN -NON  FdAt TriJrd

JONYHIOL
d3dinm

ONOD3S  1SHId
SIUNDIE ANY¥DIIAINDIS

QIA¥IASNE Fd4d IvixY

MQQLM‘HMR NOILISOGWDD 0IXTS4
04 FQ0DI ¥OTOD NV

ot ARCH
aNOD3s LSdId
S$39NOtd LNV JINDIS

DDS 40102 ON 1]
onog 100 100 HIATUS 10'0 [}
[ 0004 o 1’0 a1092 "0 S
. 008 i) 00U00H000L ALIHM & 000000000
ooe V00 G00000001 Avdo ¥ 000000001
00l 00000001 L3101A & 000000
2 o008 0000001 3Inia [] SO00041
] 00§ 00000k NIIHD < Q000!
3 oov o ~ . 00001 MOT1T A v 0000k
a DOE [0 0001 0001 IINYHG E 000\
) 062 0al oo 0di a3d 2 0ol
[ 001 ol ol ol NMOHE b o
v I 1 + ELRT] 0 |
P e %ﬁh ww u.._.m\w_.. uﬁ..u.«wwﬁtu&..m u.im qu!a.u.itmwu . i
INYYII N INY W3 NI INY WIIN YN FHNOLS
IUNLYYISNIL] 39V T0N e Ya102 ANV IS YL IONPEIIOL
e
SY0L/ VYD . SY0LS/ST
AAVN -ANYY LNIOP NV
NOVIVIIOSSY SHIHNLIVIONVYIN OIGVY (¥INY
FLTI0A G085 ITK $L70A 00¢ 1Tr 51704 008 770
AN 430D N3l
Y AL IENLYHIANIL ETRPIR LT um:»u..u...whmww W3 LN un.qq.—m-_.w_w.uw.ww

FIRWLIDIVIY D i FINYLIDVd YD
aNOD3S PR3-1F]

SIUNDII ENVIILINDIS

ATNYHITOL IINVHIOL -

GNOGD3IS 1SHId
S38NDtd LNYJLAINDIS

ADNYHIWCL
ZONYLIOVAYD
QHIHL ONOD3S LSHIA
SIUND I LNVIANDIS

QILVINENI Fd AL THIXY

QIICTASNI -NON Fdii Fridry

SYOLIIVIYD DiNLIIIING-JINVEID TIXI4 B80S FQ0D $O00 NV
i

SYOLIIVIVDI HUAIIITT -IINFEFD
¥YIARNL 404 FCO3 ¥OI0D ¥y

Fsls IriGvy

NIXT@-QFLV INSNI-NON
wri-girnsne - 3INYHITOL

H3Md1ANW

aNeD3Is 1S HI4
S3UNDtd LINVDIAINDG

JIMNYHITOL IDINVLEIZVAYD

3
TN - % s Jaumnasaea
-0 03% - HOLYY TN L
= .
- # A wIvia
¢ TUSAavmty St

ozo.:n.-.wz: “ ._cen_z._.
SIHNDIA LNYILIINDIS

ADNYHIOL IDNYLIDVDY D

WAL DNILYH FDOVLTO0A

QYIHL QNO23S 1SWld
S3UNDId LNYIHINDIS

SHOLIZVSVDI DHGLITTIO- VI 8O4 FQ0D r.ouou L04-9 NV

SHOLIIVIYI HULIFTIIIT-FUNW §O0L FCOD HOTC) 1OT- YV

IgAL IViRY

SWOLTISIY NOILISOSIOS GFX1 o
0S4 FTOI HOT02 YWY

AN 044407
T Ienavh ddrelL

caim o
\\e_‘Am.la Jﬂn/lﬂ. FRESTTS

3 TTREAYMIY oy
ONC T3S 15414 ' 6100 153HL
CIUNDIS INY I HNDIS

o

TR 3
g317d1Lnw 1 W of H.

S§1704 00§ v

zm_._u_r._a.ﬂ}/ﬂ\w'

ANODIS LS4
SIHND2 INYIILINDIS

SHQUIIVSVI WWLIFTINC N Tdve O FO0D 0702 100 9 N¥PI

3

it

07 40103 HOLI3varD

SHDLIIVSYI NYIITTIHT-VIHMW YOS5 IF0D ¥OW0D 10G-T rHvY




__ﬁﬁw_

a3oyd 11 105¥%¢

aqn ZAVZL CA  TTO06 %0Z "MZ/1  ‘UMTT ' s'88  8lLO0OL Aom ¢ “ysod Bupulq  g‘zZr 10025

aqn /nvzl IA  €1006 %0Z aﬁ\_ R -1 5 St DU st 1 ajow ‘jousydwo Ir  Z00o§

samod ! souwioqsunyy L. €l088 - - 4e500z) "1ed ——94 - £1691 L¥y 'qInq Ll 00026

*sod £ '354vOD 4y ‘yduims €S #8009 %0Z BN\W ‘Bosy e ¢fpy G000l puspg ‘ *4oad L¥D  E00ES
*sod £ “*735 TYNDIS ‘Yoiims ¢S £E009 %0Z ‘MZ/1  ‘Uip 'tser g’z 20001 Buguny * *deo ZlD 0062
*sod 9 ‘'35 QNVE ‘YoHms IS ZE009 %0T ‘MZ/L ‘UMz ¢ ' s 14 1¥001 A0Oy—jwzo" ‘1adod 7 dod 1D 8000T
%0T 'MZ/1 ULy (sl 91y zZiool a|owsay ‘jousydwo id 000LS AOOp-juigQ " ‘ todod’ -doo olD>  1000Z
oNoSZ “iod Gl  Z009L (o414 ainq jybynys) u jloo £1  8009¢ AOOp=gui { - “sadod ‘*do> 4’83 9000Z

9B ‘Mt ON00L sl vy 01901 odu 1102 91 Z009¢ jww sy * <193 ‘~doo LD 100ZT
%ot ‘MZ/1 UL saa g14  Ze¥ol uClw 110 1 90096 junug ‘+ued ! +doo 9>  8002ZZ
%01 ‘MZ/L TITT ''sed rAL: B <A 0 . o 119 $1 0 50098 Juugoo| ‘tosip “rded  g'pD 00622
%0l ‘MZ/1 ‘TN0LZ ' rses 11y 61401 ullm {102 £1 Y0098 AOQSL-4WOZXZ ‘299 ‘dod €D 40082
%0Z ‘MT/1 ' UNOLY ‘Tse4 Old 8200t uVa 1o Z1 £0098  AOQOp=jw |0 ‘sedod ‘-doo gi'Z'ID  0000Z
NOTLdNDSIA ~WAS D018 NOILdIIDSIA ~“WAS gXD0ILS NOILdi#D53d “WAS 33015

WMUrwY
NOLLYINGOW "L X3
BOLYTHISO AV

1)

MM STy ] HOLYTIIDEO 4
() 3NLVIIN oA

Figea eamane Bl




